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Identification | Type No.:
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FCC Certification and Verification
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Test specification: CFR47 FCC Part 15: Subpart C Section 15.207

CFR47 FCC Part 15: Subpart C Section 15.209
CFR47 FCC Part 15: Subpart C Section 15.107
CFR47 FCC Part 15: Subpart C Section 15.109
RSS-210 Issue 8 December 2010

RSS-Gen Issue 3 December 2010

RSS-102 Issue 4 March 2010
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Prifmuster-Nr.:
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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHz BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

5.1.10 RADIATED EMISSION
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Signal Generator Rohde&Schwarz SMTO03 100059 2015-01-11
Voltage Probe Rohde&Schwarz URV5-Z2 100012 2015-01-11
Voltage Probe Rohde&Schwarz URV5-Z2 100013 2015-01-11
Field Probe ETS HI-6005 121578 2015-01-11
Power Amplifier AR 250W1000A 335304 2015-01-11
Power Amplifier MILMEGA AS0860-75/45 1040084 2015-01-11
Power Meter Rohde & Schwarz NRVD 100041 2015-01-11
Broadband antenna | CHASE CBL6111C 2576 N/A
Horn Antenna AR AT4002A 305754 N/A
Radio Test Suite
Receiver Rohde & Schwarz ESCS30 100307 2015-01-11
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2015-01-11
L.I.S.N. Schwarzbeck NLSK8126 8126431 2015-01-11
Pulse Limiter Rohde & Schwarz ESH3-Z22 100815 2015-01-11
50Q Coaxial Switch | Anritsu Corp MP59B 6200283933 | 2015-01-11
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are Bluetooth Portable speaker with handle.

All EUTs are indentical in function, circuit design and components employed, except different

color of enclosure.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Portable speaker with handle

Type Designation:

NS-SPBT02-BL, NS-SPBT02-G, NS-SPBT02-P, NS-
SPBT02-Y, NS-SPBT02-BL-C, NS-SPBT02-G-C, NS-
SPBT02-P-C, NS-SPBT02-Y-C

FCC ID

Z5YNS-SPBT02

IC

10828A-SPBT02

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC8.7V via lithium Battery

Modulation

GFSK, /4 DQPSK, 8DPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

2dBi

RF Output Power

0.00114W (0.56dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is TMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. BT Transmitting

1. Low channel

2. Middle channel

3. High channel

BT Receiving

Audio in

Charging

Off

moow




A TUVRheinland”

Produkte

Products
Prifbericht - Nr.: 17039136 001 Seite 9 von 37
Test Report No. Page 9 of 37

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

Due to models’ description indicated in clause 3.1, full test was applied on models
NS-SPBT02-Y and NS-SPBT02-BL only.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type S/N
Notebook Lenovo 4290-RT8 R9-FW93G
Printer HP HP laseriet 1015 CNFGO030424
iPhone Apple MD235ZP/A C8PJLWZNDTCO
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4.4 Countermeasures to achieve EMC Compliance
The test sample, which has been tested, contained the noise suppression parts as

described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

Variable
EUT& 3m
Support U

Turn Tahle

Ground Plane

Test Receiver

N

i
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN

80cI

|
Ground plane

Testreceive _Flm’
L,

GI:IGE-.

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2014-03-29
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.




Produkte
Products

A TUVRheinland”

Prifbericht - Nr.
Test Report No.

: 17039136 001

Seite 14 von 37
Page 14 of 37

5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature

Relative humidity

Atmospheric pressure

Table 5: Test result of Peak Output Power, GFSK modulation

2014-03-29

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003
0.125 Watt

Shielded room

Low/ Middle/ High

A

25C
55%

101 kPa

Passed

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -0.46 0.00090 0.125
Middle Channel 2441 0.23 0.00105 0.125
High Channel 2480 0.56 0.00114 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 83DPSK modulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -1.81 0.00066 0.125
Middle Channel 2441 -1.02 0.00079 0.125
High Channel 2480 -0.65 0.00086 0.125

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2013-03-26

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modulation

Channel 20dB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 930 / Pass
Mid Channel 2441 936 / Pass
High Channel 2480 930 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modulation
Channel 20dB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1206 / Pass
Mid Channel 2441 1206 / Pass
High Channel 2480 1200 / Pass
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2013-03-26

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK modulation

Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 942 / Pass
Mid Channel 2441 948 / Pass
High Channel 2480 936 / Pass

Table 10: Test result of 99% Bandwidth, 8DPSK modulation

Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1206 / Pass
Mid Channel 2441 1206 / Pass
High Channel 2480 1206 / Pass
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5.1.5 Conducted spurious emissions measured in 100kHz
Bandwidth

RESULT: Passed
Date of testing : 2013-03-26
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, GFSK
modulation
Low Channel, below 1GHz

- Agilent  09:47:00 Mar 24, 2013 R T

Mkr1 192.3 MHz
#Atten 20 dB -55.88 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 (1) Freq 192.3 MHz -55.88 dBm

Low Channel, above 1GHz
- Agilent  09:45:14 Mar 24, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB -1.532 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
2.395 GHz -1.532 dBm

2.948 GHz -54.58 dBm

4.800 GHz -52.82 dBm

14.130 GHz -54.37 dBm
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Low Channel, Band Edge

®

RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms 2 22 Hz
10
|0

=

==z | .,

|-—20

l--a0

F-80

-90

Start 2.31 GHz 9.3 MHz/

Date: 26.MAR.2013 10:27:31

Middle Channel, below 1GHz

- Agilent  09:47:49 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz
Marker Trace

1 M

#VBW 300 kHz

X Axis
542.2 MHz

Stop 2.403 GHz

Amplitude
-56.25 dBm

Mkr1 542.2 MHz
-56.25 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)
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Middle Channel, above 1GHz

= Agilent  09:49:59 Mar 24, 2013

#Atten 20 dB

#VBW 300 kHz

X Axis
2.443 GHz
2.948 GHz
4.872 GHz

14.828 GHz

High Channel, below 1GHz

- Agilent  09:54:32 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace

1 ™)

#VBW 300 kHz

Type X Axis
Freq 304.1 MHz

Mkr1 2.443 GHz
-0.703 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude

-0.703 dBm
-54.26 dBm
-53.22 dBm
-54.15 dBm

Mkr1 304.1 MHz
-55.42 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.42 dBm
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High Channel, above 1GHz

= Agilent

09:53:03 Mar 24, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz

Marker Trace X Axis
2.491 GHz
3.092 GHz
8.551 GHz
24.447 GHz

® RBW 100 kHz
VBW 300 kHz

SWT 2.5 ms

Ref 10 dBm Att 40 dB

#VBW 300 kHz

Amplitude
-0.685 dBm
-53.98 dBm
-56.24 dBm
-53.45 dBm

Mkr1 2.491 GHz
-0.685 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)

Start 2.479 GHz 2.1 MHz/

Date: 26.MAR.2013 10:31:38

Stop 2.5 GHz
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, 8DPSK
modulation
Low Channel, below 1GHz

%::’*:Agilen{ 09:56:04 Mar 24, 2013 R T

Mkr1 645.2 MHz
#Atten 20 dB -55.85 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 (1) 645.2 MHz -55.85 dBm

Low Channel, above 1GHz
- Agilent  10:02:32 Mar 24, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB -2.126 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
2.395 GHz -2.126 dBm

2.972 GHz -54.77 dBm

4.800 GHz -55.45 dBm

13.385 GHz -54.78 dBm
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Low Channel, Band Edge

@ RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms
10
|0
=
F-10 > 28

|--20

l--a0

F-80

-90

Start 2.31 GHz 9.3 MHz/

Date: 26.MAR.2013 10:28:53

Middle Channel, below 1GHz

i Agilent  10:03:28 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1 (1) 924.2 MHz

Stop 2.403 GHz

Mkr1 924.2 MHz
-55.82 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.82 dBm
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Middle Channel, above 1GHz

= Agilent

10:00:37 Mar 24, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz
Marker Trace

#VBW 300 kHz

X Axis
2.443 GHz
2.972 GHz
4.607 GHz

16.752 GHz

High Channel, below 1GHz

¢ Agilent  10:04:24 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

#VBW 300 kHz

X Axis
545.1 MHz

Mkr1 2.443 GHz
-2.862 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude

-2.862 dBm
-54.64 dBm
-56.59 dBm
-55.23 dBm

Mkr1 545.1 MHz
-55.62 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.62 dBm
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High Channel, above 1GHz

= Agilent

10:06:49 Mar 24, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz

Marker Trace X Axis

2.491 GHz
3.044 GHz
7.277 GHz

14.419 GHz

#VBW 300 kHz

Amplitude
-2.939 dBm
-54.57 dBm
-55.49 dBm
-54.65 dBm

Mkr1 2.491 GHz
-2.939 dBm

Stop 25 GHz

#Sweep 2.5 s (999 pts)

@ RBW 100 kHz Marker 4
VBW 300 kHz -
Ref 10 dBm Att 40 dB SWT 2.5 ms 2.4 4 GHz
10 Marker
2 dB
.
Marker
dBm
Z q SHZ
Marker 3
dBm
184 GHz
i
| s \,\“\W :
ST b er st A Al A A i A L AN
|«
| -
——80
-90
Start 2.479 GHz 2.1 MHz/ Stop 2.5 GHz

Date: 26.MAR.2013 10:30:14
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5.1.6 Spurious Emission

RESULT: Passed

Date of testing : 2013-03-16 to 2013-03-22
Test standard : FCC part 15.247(d)
FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A C

Ambient temperature : 25T

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 17039136 001 Seite 27 von 37
Test Report No. Page 27 of 37

5.1.7 Frequency Separation

RESULT: Passed
Date of testing : 2013-03-26
Test standard : FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard : ANSI C63.4: 2003
Limit : > 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa

Table 11: Test result of Frequency Separation

Measured
- Channel Channel Limit
annel Frequency Separation (kHz) Result
(MHz) (MHz)

Low Channel 2402 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/3 of Pass

Adjacency Channel 2479 20dB bandwidth
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5.1.8 Number of hopping frequency
RESULT: Passed
Date of testing 2013-03-26
Test standard FCC part 15.247(a)(1)(iii)

RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2003
Limits > 15 non-overlapping channels
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 25C
Relative humidity 55%
Atmospheric pressure 101 kPa
Table 12: Test result of Number of hopping frequency

Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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5.1.9 Time of Occupancy
RESULT: Passed
Date of testing 2013-03-26
Test standard FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)
Basic standard ANSI C63.4: 2003
Limits 0.4s
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 25C
Relative humidity 55%
Atmospheric pressure 101 kPa
Table 13: Test result of Time of Occupancy, GFSK modulation
. Measured .
Channel Data Mode Pulse width Dwell time Limit Result
(ms) (s) (s)
DH1 0.43 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.43 0.14 0.4 Pass
Mid Channel DH3 1.70 0.27 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.43 0.14 0.4 Pass
High Channel DH3 1.70 0.27 0.4 Pass
DH5 2.97 0.32 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK modulation

. M r -
Channel Data Mode Pulse width Dﬁ:ﬁ?irﬁi Limit Result
(ms) ) (s)
DH1 0.44 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.45 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
DH1 0.44 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.10 Conducted emissions

RESULT: Passed
Date of testing : 2013-03-18

Test standard : FCC Part 15.207(a)

Basic standard : ANSI C63.4: 2003

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207(a)

Kind of test site : Shield room

Test setup

Input Voltage : AC 120V, 60Hz via AC input of Notebook
Operation Mode : D

Earthing : Not connected

Ambient temperature : 25T

Relative humidity : 55%

Atmospheric pressure : 101 kPa

For details refer to Appendix 1.
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5.1.11 Radiated Emission

RESULT: Passed
Date of testing : 2013-03-26
Test standard : FCC Part 15 Per Section 15.209(a)
Clause 5.5 of ICES-003
RSS-Gen 7.1.4
Frequency range : 30 - 6000MHz
Classification : Class B
Test procedure : ANSI C63.4: 2003

CAN/CSA-CEV/IEC CISPR 22-02
RSS-Gen Table 5

Kind of test site : 3m Semi-Anechoic Chamber
Test setup

Input Voltage : DC 3.7V

Operation mode : C,D

Earthing : Not connected

Ambient temperature : Refer to Appendix 1

Relative humidity : Refer to Appendix 1
Atmospheric pressure : Refer to Appendix 1

Test data refer to Appendix 1.
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz)

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-26GHz)
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Photograph 5: Set-up for Conducted Emissions
¥y BT
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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List of Figures
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

LT ST (Y, [e o [ ] =1 i o] o HO TP OPPPPPPTT 17
Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHZz),
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

o7 S (1Y, (oo (1] =1 1 o] o USRS 29
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

o7 S (1Y, (oo (1] =1 o o U PPRTT 30
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),
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Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz),
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST S (1Y, oo (1] =1 o] o PSR 33
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHZz),

ST S (1Y, oo (1] =1 o o PR 34
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

ST ]S (1Y, oo (1] =1 o] o PR 35
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (LGHz — 18GHz),

STB] o (Y (oo (1] =1 1 o] o RO OO UP PP OPPPPPPPT 36
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

STD] o (Y (oo (U] =1 1 o] o N TP OPPPPPPTP 37
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

1B o (Y (oo [V =1 1 o] o RO OO PP OPPPPPPPP 38
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

ST 0] S (1Y, oo (1] =1 o o PR 39
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz),

ST 0] S (1Y, [T (1] =1 o o PR 39
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST 0] S (1Y, 0T [ =1 o o PR 40
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHZz),

1B o] (Y, (oo (1] =1 1 o] o NPT 41
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

1B o] (Y, (oo (1] =1 1 o] o NPT 42
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

1B o] (Y, (oo (1] =1 1 o] o NPT 43
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST 0] S (1Y, oo [ =1 o o PR 44
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

ST 0] S (1Y, 0T [ =1 o o PR 45
Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

L€ ST (1Y, Lo To [ = o o PR 46
Figure 50: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), GFSK

1 [oTo [1] =11 o] o AP TP UPRRRT 46
Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHZz),

LTS Y (Y, [e o [ =1 1o o HO TR a7
Figure 52: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), GFSK

1 [oTo [1] =11 o] o AP TP UPRRRT 48
Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

L€ ST (1Y, Lo To [ = o o PR 49
Figure 54: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), GFSK

/T Yo L] = 11 o o OSSR 50

Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),
L€ ST (1Y, Lo To [ = o o PR 51
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz), GFSK

1 Fo e (81 =1 1o o PRSPPI 52
Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

ST o] (G Y, [0 To [F] = 1o ] o [P PRSPPI 53
Figure 58: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK

1[0 o [1] = 11 o o PRSP PRRRT 53
Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHZz),

o7 S (1Y, (oo (1] =1 1 o] o USRS 54
Figure 60: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), 8DPSK

1[0 o [1] =11 o o PRSP PRRRT 55
Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

ST o] (G Y, [0 To [N F= 1o o [PPSR 56
Figure 62: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), 8DPSK

1Y [oTo L8] =11 o o NPT PP POPUPPPPUPTNt 57
Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),

oTB] o] (Y (oo [V ] =1 1 o] o RO TSP OPPPPPPTP 58
Figure 64: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz),

ST S (1Y, oo (1] =1 o] o PSR 59
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

/T Yo L] = 11 o o RSP PERR 60
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

/T Yo L1 ] = 1 o o PSSR 61
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK

1Yo o [1] =1 o o NPT POPTPPPPPPTNt 62
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

1Y [oTo L8] =11 o o NPT PP POPUPPPPUPTNt 63
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

1Y [o o [1] =11 o o AT T R POPUPPPPPPTOt 64
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DP SK

11/ Yo L1 ] = 1 o o OSSR 65
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

11/ Yo L1 ] = 1 o o OSSR 66
Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK

11/ To L1 ] = 1 o o OSSR 67
Figure 73: Test figure of Conducted emissions, Mode C, line live ...........cccccc 68
Figure 74: Test figure of Conducted emissions, Mode C, line neutral ................cccco . 69
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Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

m B ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
F1,Bldg.A Changyuan New Material Port Keyuan Rd. Tel +86-0755-26503290
Science & Indusiry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: LAN #2455 Polarzation:  Horzonal
Standard: FCC Class B 3M Radiated Power Scurce. DC 37V
Testitem  Radiation Test Date: 2014/03/29
Temp.( CHNHum (%) 23 C/46% Time: 10:40:03
EUT: Bluetcoth Portable Speaker with handle Engineer Signature.
Mode:  TX 2402MHz Distance: 3m
Model.  NS-SPBT(2
Manufacturer
Note: BDR
700 Bwin
! Vet 1: _—
60

B R : 300 403 500 GO0 700 10000 My
Fraq. Reading | Factor | Result Limit  |Margin Heigt | Degres
No- | (MHz) | (dBuvim) | (dB) | dBuNim) | @Buvim) | (aB) | O™ | tem | ooy | Remk
1 162.5000| 4413 «14.50 2963 4350 |-13.87| QP
2 271.5588| 4312 -10.11 3.0 46.00 |-12.99] QP
3 701.2631] 37.10 -1.74 3536 46.00 |-10.64| QP

Page: 1 httec/fvvay. atc-ab com
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A Changyuan New Material Port Keyuan Rd,

ATC)

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Job No..  LAN #2455
Standard: FCC Class B 3M Radiated

Polarization:  Vertical
Power Source. DC 3.7V

Test em. Radiation Test Date: 2014/03/29
Temp.( CyHum.{%) 23 C/48 % Time: 10:49:10
EUT: Biuelcoth Portable Speaker with handle Engineer Signature
Mede TX 2402MHz Destance:  3m
Mode! NS-SPBTO2
Manufacturer
Note:. BDR
00 diVin
: N : Sl =
P T okt SPRERTIRS GRS Soreet L0 I | 9 5%
R R  TREBVIE. IS L S 08 8 O |
Pl & i
© 551 0 T D ANESTR R ST RV (IO BN

o

00 : 1 : S
;en & s G0 70 60 300 we 500 700 10000 Nz
Freq. Reading | Factor | Result Limit  |Margin Height | Degree
e (MHz) | (dBuvim) | (dB) | (dBuvim) | (dBuvim) | (dB) | P | rem) | rcegy | Remak
1 163.1622| 35.80 -14.49 21.31 4350 |-22.18] QP |
Page. 1 hittp fhwvav. ate-150.com
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site; 2# Chamber
AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen.P.R.China Fax: +86-0755-26503306

Job No.: LAN #2474 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item:  Radiation Test Date: 2014/03/28
Temp{ C)/Hum.(%) 23 C/48% Time: 12:5843
EUT Bluetooth Portable Speaker with handle Engineer Signature
Mode: TX 2402MHz Distance: 3m
Model  NS-SPBT02
Manufacturer
Nete: BDR

100 dBuV/m

(18 —

N0 o N e e A s

| WORC A IR SFPHON (IR LEEEISON SUBNS A PPt et { 2ot SEEl RS- G LN SRR SR

L f] TR EOS PSRN R DRSO AT |

Bl ST I SO S RS (NEESR SS S VORI | SESTRERS. WRUTMAY) URNL SN R S0 0] e Rt L S s S

50
&0
0
20 : i : : i B g
1000000 2000 30m L0 G000 7000 S000 5000 ARO00 DMHz
Freq. Reading | Faclor Result Limit  |Margin Heigh! | Degree
No- | imHz) | (oBuvim) | (a8) | aBuvim) |(aBuvim) | (aB) | P | tem | tdepy | Rem
1 2402.000] 10508 | -7.45 | 9761 7 T | peak
2 4804.020| 4819 | 030 | 4788 | 7400 |26.11| pesk
3 4804.020| 4463 | -030 | 4433 | 5400 | 967 AVG

Page: 1 hito:ifvww. atc-lab com
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

g ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No..  LAN #2480 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source. DC 3.7V
Test item:  Radiation Test Date: 2014/03/29
Temp.( CyHum.{%%) 23 C/48% Time: 13:08:13
EUT: Bluetcoth Portable Speaker with handle Engineer Signalure
Mode TX 2402MHz Distance.  3m
Model.  NS-SPBT02
Manufacturer
Note: BDR

1100 @i

1900 000 20 w00 - %00 6000 7000 50005600 TH0M 0Ntz
s (I:«;:;') (gmnr% F(:g)o : (d'Z’J‘v“ZL, (déR?m) M(‘:g)m Ot | | Tatgy | Femank
1 2402.034] 102.53 «7.45 95.08 / ! peak
2 4804.025| 43510 £.30 48.80 74.00 |-2520| peak
3 4B04.025| 4509 -0.30 4479 54,00 | -8.21| AVG

Page: 1 http/iwww ate-lab com
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity

(18GHz -25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO,, LTD.

Sile: 2# Chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen.P.R China Fax +85-0755-26503398

Job No: LAN #2505 Polanzation:  Henzental
Standard. FCC Class B 3M Rediated Power Source: DC 3.7V
Testitem  Radiation Test Date: 2014/03/28
Temp{ CHHum (%) 23 C/48% Time 17:08 52
EUT Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2402MHz2 Distance: 3m
Model:  NS-SPBT02
Manufacturer:
Note:  BDR

0.0 dBWV/m

men: —

[ - I N D e B AR s AR S o

70 Jeinie R e il ...........................................................

60

. g

“ S A g

) (——— (R

2 PR AT T I R P LA ....................................

0 Jrrerrrreriniinaniiiiinmessmccensasioens i T I T P R,

: |
W | i
18000 050 20000 25000 0Nz
Freq. Reading | Factor | Result Limit  [Margin Height | Degres
o (MHz) | (d8uVvim) | (dB) | (aBuVim) | (dBuVim)| (dB) | | tem | isegy | Remak
1 24975227 32.70 18.87 51.57 7400 |.22.43] pesk
2 249752271 21.23 18.87 4010 5400 [-13.80] AVG
Page: 1 httec/fweny. ate-tab.com




Produkte
Products

Appendix 1 /A TOVRheinland®

17039136 001
Page 10 of 77

Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Msterial Port Keyuan Rd, Tel:+86-0755-26503290
Sclence & Industry Park.Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No

LAN #2506
Standard: FCC Class B 3M Radiated
Test fem:  Radiatfion Test
Temp.( C)Hum. (%) 23 C/489%

Polarization:  Vertical
Power Source: DC 3.7V
Date 2014102729

Time: 17:16:21

EUT Bluetooth Porlable Speaker with handle Engineer Sianature
Mode: TX 2402MHz Distance: 3m
Model:  NS-SPBTO02
Mamufacturer.
Note: BDR
00 A0V
i Tesit1- —
o PRRESE R o e L R S N ey
B B R R N s
@
50
“
R CECTs b iR TR U T v A DU § SR s W ST SRS CICES P { W AT A Oo0RS T SR
b I L L s s = S L LIS B PR P ST P Sy S S S Pl S e S U SO S
T Jotvetiirrvrernrvvrrnwadontesnsborvmrevis{ersorrre v aneess sinst b s el sarsyss bbost s s bbbt sorraastosvismenstosorbe o vuvvy
0.0 !
18000 600 20008 25000.0NH2
Freq. Reading | Faclor Result Limit  [Margin Haght | Dagree
No- | mHz) |(aBuvim)| @B) |iaBuvim) |(@Buvim)| (dB) | | tom | iceny | Rema%
1 24990.800| 3283 18.89 51.72 7400 |-222B] peak
2 24990990 21.01 18,89 39.90 5400 |-14.100 AVG
Page: 1 http:/Avarer, ate-lab.com
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T 1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+85-0755-26503290
Science & Industry Park Nanshan Shenzhen.P.R.China Fax:+86-0755-26503395

Job No.;

LAN #2457

Standard, FCC Class B 3M Radiated
Test itern:  Radiation Test

Polarization:  Honzontal
Power Source:  OC 3.7V
Date: 201410328

AN /n

Temp.( CiHum. (%) 23 C/48 % Time: 10:57:20
EUT Bluetooth Portable Speaker with handle Engineer Signature:
Mcde TX 2441MHz Distance: 3m
Mecdel:  NS-SPBTO02
Manufacturer:
Note: BDR

70.0

Freq. Reading | Factor | Resuit Limit  |Margin Height | Degres
No- | iMMz) | (oBuvim) | (@B) |(@Buvim) (dBuVIm]‘ (aB) | | cm) | (degy | Remak
1 162.5000| 44.81 1450 | 30,31 4350 [-13.19] QP
2 2744453 4267 | -10.01 | 3266 46.00 |-1334] QP
3 7136915 37.08 -1.56 | 35852 4600 |-10.48] oP
Page: 1 hitp:/vawy,ate-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

-‘8 ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
A c F1,Bldg,A,Changyuan New Malerial Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R China Fax:+85-0755-26503396

Job No.: LAN #2458 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item:  Radiation Test Date: 2014/03/29
Temp( C)Hum.(%) 23 C/48% Time 11.07.08
EUT: Bluetoath Porlable Speaker with handle Engineer Signature
Mode: TX 2441MHz Distance: 3m
Model: NS-SPBT02
Manufacturer:
Note:  BDR

700 dBuVim

TN -—
&0

A B (S S
400 500 600 700 10000 MMz

20000
Freq. Reading | Factor Result Limit  |Margin Height | Degron
v (MHz) | (BuVim) | (d8) | (dBuvim) | (@Buvim)| (dB) | O™ | (em) | ioegy | FOmak ]
1 163.7385] 3595 ~14.45 21.46 4350 |-22.04| QP
Page: 1 hitp:{ivavw.atc-lab.com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen.P.R.China Fax +86-0755-26503306

Job No.'  LAN #2482 Polarization.  Henzontal
Standard: FCC Class B 30 Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/28
Temp{ C)Hum.(%) 23 C/48 % Time: 13:31:00
EUT: Bluetooth Postable Speaker with hancle Engineer Signature:
Mode: TX 2841Miz Distance. 3m
Medel.  NS-SPBT02
Manufacturer:
Note: BDR

1100 dBuV/m

TR —

7] ) SO L A =

a XA | R P2

R FERSRGROI AR G55RER e MY IR ) RES VRS AYSCH RPN

. Jf] EFRCE AR eSS N 2 APRS RAVERE SRR RN SR, SN

]

50

0

K}

200| R I T

- : :
1000000 2000 3000 5000 &)00 7000 8000 9000 15000 0MHz ’
Frea, Reading | Factor Result Limit  \Margin| Height | Degree

No. (MHz) {dBuV/m) | (dB) | (dBuVim) | (dBuV/m) | (dB) iem) | ta0g) | ®
1 2441.000( 102.38 -7.35 25,04 ! ! peak
2 4882.031| 47.01 0,14 47.15 74.00 |-26.85| peak
3 4382.031| 4267 0.14 42.81 54.00 |-11.18| AVG

Page. 1 hito://wviw. ale-lab com
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg.A,Chanayuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Scionce & Industry Park,Nanshan Shenzhen.P.R China Fax 4 85-0755-26503396
Job No..  LAN #2481 Polarization:  Verticai
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem:  Radiation Test Date: 2014/03/28
Temp.( C)Hum.(%)} 23 C/48% Time 12:18:03
EUT Bluetooth Portabie Speaker with handle Engineer Signature
Mode TX 244 MHz Distance: 3m
Model:  NS-SPBTO02
Manufacturer,
Note: BDR
100 deuv/m
limt1: —_
| T L1 115 DTN, S IUIoUos (DUt TRy TR SUTIPIE, SO SR S PYTEDme T
W P TS :
(Bl PRSP o S T FRECE 4
P foddinnmsraash i st b e
€0 Aees T it oviassboorisgoiasiiiigoocctoddaiaciadaciisluashisadiibbsiseocaqancansmerons
T RO RAING I SUTA [AYODR Ry e [REIRR £ I0on oo & T T A .
gt gt e 'M
: : 3
5000 GOS0 7000 BOSOS000 000 0MHz
Freq. Reading | Factor Result Limit  |Margin Heigh! | Degree
NO | iMHz) | (@Buvim) | (@B} | (dBuVim) |(dBuvim) | (dB) | T | (o | raesy | Remen
1 2441.000( 102.74 «7.35 95.30 i ! peak
2 4882018 4980 014 49,84 7400 |-24.06| pesk
3 4882.019| 4557 014 4571 5400 | -829| AVG

Page: 1 Mo ivaww ate-lab.com
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

£ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Cnamoer
A T c F1,Bldg.A Changyuan New Material Port Keyusn Rd, Tel:+86-0755-26503280

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+B6-0755-26503396
Job No.:  LAN #2507 Polarization.  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test tem  Radistion Test Date; 2014/03/29
Temp.( C¥Hum.(%) 23 C/48% Time 17:24.56
EUT: Bluetooth Portable Speaker with handle Engineer Signature
Mode: TX 24410 Hz Distance: 3m
Model:  NS-SPBT(2
Manufacturer
Note: BDR
900  dBN/n
a1 —_
| I WV RCORPORNRRET) S Hs €3 FEOE U 3 0N 4 S e b U X o a0 S s oy U L T O ~———
7, | PR R R R AT e R AR R NS
60
[l SRR SR SRR NN TSI X NPT Y P O P OO (NGO < et S o S S S PP IS
30
P ] TN TESRER VR Yy ST TR LS TR ALY S0 S T U
10
o
18500 (00 20000 25000 OMH2
Frea. Reading | Factor | Result Limit  |Margin| Heigt | Degree
No, {MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim}| (dB) ™| temi | tdeg
1 24958.889| 3315 18.84 51.88 74.00 |-22.01| peak
2 24958.889] 21.98 18.84 40.82 54.00 |-13.18| AVG

Page: 1 httpfhwerw atc-lab com
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity

(18GHz - 25GHz), GFSK Modulation

P ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1 Bldg,A Changyuan New Material Port Keyuan Rd, Tel: +36-0755-26503280
Science & Industry Park,Nanshan Shenzhen P R China Fax:+85-0755-26503396

Job No.. LAN #2508

Standard: FCC Class B 3M Radiated

Testitem  Radiation Test

Temp{ CYHum.(%) 23 C/48%

EUT: Bluetocth Portable Speaker with handle
Mode: TX 2441MHz

Model:  NS-SPBT02

Polanzaton:  Vertical
Power Source: DC 3.7V
Date: 2014/103/29

Time 17:36:16
Engineer Signature:
Distance: 3m

Manufacturer
Nete:  BDR
00 diWim
bemit 1 —
[ B 190 A A A o S L EO LR USRS T e A S S T G w
TO Bl i ccrnazracn s osotme e srmm v g
60
50
BB [ i e dbres pats et b shn o R b e AR DR S e e S R 1
B o v vuvddii bt ern tHPu 00 100 08 4 bdd b s e A e Srma S P IS b bt 5500 s B 59 6 B8 5L o s Pl aTmes b e b ol il e A o
- N S LI L T] . Foerra b SEE N = S S P E LD OB B iR oMYy St s G s bR (4
L L T e B F o L S Sy A U S o S Tt e
on
18200000 20000 25000 DMH
Freg. Reading | Facler Result Limt  |Margin Hetght | Degroe
No. (MHz) @8uVim) | (dB) | (dBuVim) |(dBuvim) | (gB) | P | femy | (aegy | ROk
1 24950674 33.12 18,83 51.85 74.00 |-22.08| peak
2 24850674 2184 18.83 4057 54.00 |-13.33| AVG

Page 1

hitp: /v atc-lab.com
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

-E ACCURATE TECHNOLOGY CO., LTD. Site: 2# Ghamber

A c F1,Blda, A Changyuan New Matenial Port Keyuan Rd, Tel-+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-28503396

Job No..  LAN #2458 Polarization.  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Testtem: Radiation Test Date: 2014/03/29

Temp.( CiHum.(%) 23 C/48% Time 11:16:51

EUT Bluetooth Portable Speaker with handie Engineer Signature:

Mede TX 2480MMz Distance.  3m

Medel:  NS-SPBTO2

Manufacturer:

Note: BDR

700 dBuV/ie

T T T I R T — : 3B 40 U0 SO0 /90 10090 MH:

No | i) | @ovim | @8y | aBuvim) | om0 | 25 | e |y | e
1 161.4515| 4491 | -14.52 | 3038 | 4350 |-13.11] QP
2 275.4123| 43N 995 | 3375 | 4600 [-1225] QP
3 706.2083| 3829 | 163 | 3666 | 4600 |-934| QP

Page: 1 htp:ftwwrer. ate-lab.com
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 22 Chamber
A c F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen.P.R.China Fax:+86-0755-26503386

Job No..  LAN 22460 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date 2014/03/29
Temp( CiHum.(%) 23 C/48% Time: 11:25:01
EUT: Biuetooth Portable Speaker with handle Engineer Signature
Mode. TX 2480MHz Distance:  3m
Model  NS-SPBT02
Manufacturer:
Note:  BDR

0 AN/

levat1: _
P i

10

P a 00 480 508 60 760 10000 MMz
Freq. Reading Factor Result Limit  |Margin Hoght | Degres
N (MHz) | (dBuvim) | (dB) | (aBuvim) | (aBuvim) | (a8} | P | fem | tegy | Remak
1 162.0197| 37.04 -14.52 22.52 43,50 |(-20.98| QP

Page: 1 hito/Avaww ate-lab com
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO.,, LTD. Site: 2# Chamber
A c F1,Bldg,A Changyuan New Materia! Port Keyuan Rd, Tel:+86-0755-28503290

Scionce & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503395
Job No.. LAN #2483 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source. DC 3.7V
Test tem:  Radiation Test Date: 2014/03/28
Tomp.( C)/Hum.(%) 23 C/48 % Time: 13:43.44
EUT: Bluetcoth Portable Speaker with handle Engineer Signature
Mode TX 2480MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer
Note:  BDR
1100 diw/n
itz —
| { SESAREEERSSRAR T CONRE ROy SRSt ST T .
| R TROTER ARSI P | EREEE (PR vk i
| S PRPRORCNPERSIRDIVUET RS A ITEEAN | A SRS n ik SOSSt i SRV MPerl (Sveny SR Hvris EOnR
T forrovissasavosives shovrmmmvosmasansss.
.............................................................................
Freq. Reading | Factor | Result Limit  |Margin Heght | Oagree
No | MHz) | (dBuvim) | (dB) | (@Buvim) |(aBuvim) | (dB) | P | o | foem | Rema
1 2480.000| 103.98 -7.37 96.61 [} ! pesk
2 4960.018| 4735 0.52 47.87 7400 |-26.13] peak
3 4950.018| 47.35 0.52 47.87 5400 | -513| peak

Page. 1 hitp:livaww. atc-lab,com
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Sciance & Industry Park Nanshan Shenzhen,P.R.China Fax +86-0755-26503396

Job No..  LAN #2434 Polarizabon:  Vertical
Standard FCC Class B 3M Radiated Power Source: DC 3.7V
Test tem: Radiation Test Date: 201410329
Temp.( CyHum.(%) 23 C/!48% Time 135442
EUT: Bluetooth Portabde Speaker with handle Engineer Signature
Maode: TX 2480MHz Distance:  3m
Model.  NS-SPBT02
Manufacturer:
Note:  BDR

1100 Sdiin

il —
[ PRBCOIVU REIRTCTVPI L P r B FUETRS SRR, (IS SRS e L
0

200 : ; ! : o3
1000 00D 2000 3000 ; 5030 €800 7000 G0099000 18000.0MH.
Fraq. Reading Factor Result umit  [Margin 5 Hoght | Dagres
Mo (MHz) (dBuVim) | (dB) | (dBuVim) | {dBuV/im) _(dB} (cm) | qdegy | oM
1 2480.000| 104.90 -7.37 97.53 ! ! peak
2 4960.014| 4B8.40 0.52 48.92 7400 |(-25.08! peak
3 4960014 4393 0.52 44 45 5400 | 955, AVG

Page: 1 hitp:livww.atc-lab.com
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), GFSK Modulation

LATC)

ACCURATE TECHNOLOGY CO., LTD.
F1.Bldg A Changyuan New Matenal Port Keyuan Rd,

Site: 2% Chamber
Tel:+86-0755-26503280

Science & Industry Park Nanshan Shenzhen, P.R China Fax:+88-0755-26503396

Jeb No,.  LAN #2509 Polanzation:  Horzental
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem  Radiation Test Date: 2014/03/29
Temp.( CyHum.(%) 23 C/48% Time 174551
EUT: Bluetooth Portable Speaker with handle Engineer Signature:
Mode; TX 2480MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer.
Nete:  BDR

500 dRV/m

LA .=
L e P s s A R e
TU P rnnas s ciriecl cocn reesrs oot r s torbbiok fume uveuissduiidasaebsasss bed hd dad i ova st aa st

1 I B PR P U

B Bociiamccireriniebervrvitostnqobivusitcdicorverss

| et CErp U PR RO v vt Ao e B OO CE e SR S o R DA S S U SRR OB S

an

10000.000 20000 250000 MH:

Freq. Reading | Factor | Result Limit  |Margin Hewrt | Degree
No. | MHz) | (aBuvim) | @B) |(cBuvim) (dBuvim) | (aB) | P™ | tem | (ceqs | Fomak i
1 24909.644| 3293 1877 | 51.70 7400 |-22.30| pesk
2 24909.644| 20.25 1877 | 3022 5400 |-1478] AVG
Page: 1 Ditp:fvwwe stc-lab, com
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+B86-0765-26503396

Job No,. LAN #2510 Polanzation:  Vertical
Standard. FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Dste: 2014/03/28
Temp.( CMHum.(%) 23 C/48% Time 175311
EUT: Bluetooth Portable Speaker with handle Engineer Signature:
Mode TX 24B0MHz Distance:  3m
Model! NS-SPBT02
Manufacturer.
Note: BDR
900 dBMin
(SR —
L e R O S PP SO USRS e
™
€0
50
40
S
] O e B A S
1o 0 S L S L
0o
15800 000 20000 26000 0MHz
Freqa. Reading | Factor | Result Limit  |Margin Heght | Degree
No- | iMHz)  |(aBuvim) | @By |(aBuvim) | (aBuvien) | (aB) | O | tom | reegy | Remare
1 24987 105| 33.30 18.85 52,15 7400 |-21.85| peak
2 24967.105| 2154 18,85 40.38 54.00 |-1381| AVG
Page: 1 httey livvaw.ate-lab.com
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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MT 50 ms
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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MT 50 ms
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

g ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
A T c F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel +86-0755-26503280

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No:  LAN #2461 Polarization:  Horizontal
Slandard: FCC Class B 3M Radiated Power Source:  DC 3,7V
Tesi item. Radiation Test Date 2014/03/29
Temp.( Cy¥Hum.(%) 23 C/48 % Time: 11:34:04
EUT. Bluetcoth Portable Speaker with handle Engineer Signature
Mode: TX 2402MHz Distance:  3m
Model NS-SPBTO2
Manufacturer.
Note: EDR
700 @V
' [ -

30.000 40 5 (] n . e - h Lo !II' 602 700 lé).ll WHz
Freq. Reading | Factor Result Limit  [Margin Heght | Degree
No. | mHz) | (aBuvim) | (dB) | (dBuvim) | (aBuvim) | (@By | P | tom) | faea) | Fam

162.5900( 44.94 14,50 30.44 4350 |-13.08| QP
2725248 44192 -10.08 34.04 4600 [-11.98| QP
7366209 37.58 -1.25 36.33 4600 |-967| QP

W Nl -

Page 1 hitp:fhwwstc-lab.cem
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Matenal Port Keyuan Rd,

Science & Industry Park.Nanshan Shenzhen.P.R.China

Sie: 2# Chamber

Tel:+86-0755-26503290
Fax.+85-0755-26503396

Manufacturer.

Job No.: LAN #2452
Standard. FCC Class B 3M Radiated
Test item  Radation Test
Temp( C)/Hum(%) 23 C/48%
EUT: Bluetooth Portable Speaker with handle
Mode TX 2402MHz
Model:  NS-SPBT02

Polarization

Power Source:  DC 3.7V
Date: 2014/03/29

Time 11:43:52

Engineer Signature:

Distance:  3m

Vertical

Note: EDR

in

A0 500 GOD 700 30000 Mt

0000 40 50 60 300
Freq. Reading | Factor Result Lmit  [Margin Helgrd | Degree
No. | amz) | Buvim) | (@B) | (aBuvim) |(dBuvim)| (98) | P | emi | wegy | R
i 160.1982| 37.11 | -14.64 | 2247 | 4350 |-21.03] QP
Page: 1 hitp Hheww atc-lab.com
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Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd. Tel+86-0755-26503290

Science & Induslry Park Nanshan Shenzhen,P.R China Fax:+B5-0755-26503396

Job No..  LAN #2486 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source:. DC 3.7V
Test item;  Radiabon Test Date 2014/03/29
Temp( C)/Hum.(%) 23 C/48% Time: 14:15:38
EUT Bluetoath Portable Speaker with handle Engineer Signature
Mode: TX 2402MHz Distance:  3m
Model;  NS-SPBT(2
Manufacturer.
Note: EDR

100 diwim

Fewt 1 —_
W0 | e R T R i !
X

(] PROSICFSIPAM SN Ty SSELTER BIEHTING RS i

0 ATtetd WREPSSH et RO FoS i

- J PRSCITURRAI AT DR S ESestt r OO SO ORISR (SEIING LSRR Snit SOMIN SIS0S tN TSRO R e ey 1 5]

60

50

a0

kLl

2.9 3 i : S N (N

1000500 2000 2000 5000 KODO 7000 E000S900 16008 0 NHz
Freq. Reading | Factor Result Limit  |Margin Haight | Degres

No- | miz) | (aBuvim) | (dB) | (dBuvim) | (aBuvimy | (dB) | P | tem) | ieeg) | ek
1 2402.000| 103.84 -7.45 96.49 ! [] peak
2 4804.030| 4784 £0.30 47 34 7400 |-26.55] pesk
3 4804.030| 4347 -0.30 4317 54.00 |-10.83] AVG

Page: 1 httpi/fwwe, alc-lab com
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity

(1GHz — 18GHz), 8DPSK Modulation

e ACCURATE TECHNOLOGY CO., LTD.
A T c F1,8ldg A Changyuan New Material Port Keyuan Rd,

Site: 2# Chamber

Tel +85-0755-26503290

Sciance & Industry Park, Nanshan Shenzhen,P.R.China Fax:+86-0755-25503306
Job No.: LAN #2455 Potarization:  Vertical
Slandard. FCC Class B 3M Radiated Power Source.  DC 3,7V
Testitem: Radiation Test Date: 2014/03/2¢
Temp( CMHum.(%) 23 C/48% Time: 14.05:18
EUT Bluetcoth Portable Speaker with handle Engineer Signature
Mode: TX 2402MHz Distance. 3m
Model  NS-SPBT02
Manufacturer
Note: EDR

1108 dBN/n
| Bkt —

A= 1 : : i gz 1t :
1008 000 2000 3000 SN0 S000 7000 BODISONG 1RDOD. O NIy
- . ,
Mo, (';llel-g] (353?);".3, F(:th;)r w'éif/'}"m) (a;m!m) M(:gﬂ et | "0 | (ot | Remak
1 2402.000| 103.10 | -7.45 | 9565 7 7| pesk
2 4804.022| 4938 | -030 | 4908 | 7400 |-24.92] peak
3 4804.022| 4568 | -030 | 4538 | 54.00 | -862| AVG

Page: 1

hitp:/ivanw.alc-lab. com
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Figure 31: Test figure of spurious emissions
polarity (18GHz —25GHz), 8DPSK Modulation

ATC)

ACCURATE TECHNOLOGY CO., LTD.

, mode A.1, Horizontal

Site: 2# Chamber

F1,Bldg,A,Changyuan New Matenal Port Keyuan Rd, Tel:+88-0755-26503280
Science & Industry Park,Nanshan Shenzhen.P.R.China Fax:+86-0755-26503396

Job No..  LAN #2511 Potarization:  Henzontal
Standard: FCC Class B 3M Radiated Power Source. DC 3.7V
Test tem:  Radiation Test Date: 2014/02/28
Temp.( CyHum.(%) 23 C/48 % Time: 18:01:02
EUT: Biuetoolh Portable Speaker with handie Engineer Signature
Mode. TX 2402MHz Distance:  3m
Model NS-SPBT(2
Manufacturer
Note EDR

®Bo  duv/in

b -

B L R L O P SR

7, S PR ORTEES S R OO SIS e e 1 S R NN L Lo K O S TS SO S I

80

50 Vil

o e 2

| K B R Y AR S Sl SOOI A S S = T v I PR S LT el

1 R T T 1T P . A e A P PPy S ST Lt S A S

) L B S OV B L D S SRy R S S e e e RS e od

on

18000.000 20090 25000.0 NHz
Freq. Reading | Factor Rasult Limit  [Margin Heght | Degree
No. | (MHz) | (dBuvim | o8y | (@Buvim) | (@Buvim) | idgy | 0% | fom | toeqy | Femak 3
1 24826.048( 33,07 18.60 51.87 7400 |-22.13| peak
2 24826.048( 2216 18.80 40,95 5400 |[-13.04| QP
Page: 1 hitp:livayw.ate-lab.com
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
c F1,Bldg, A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+88-0755-26503396

Job No.. LAN #2512

Standard: FCC Class B 3M Radialed
Test item: Radiation Test
Temp( C)/Hum (%) 23 C/48%
EUT Bluetooth Portabie Speaker with handle Engineer Signature
Mode:  TX 2402MHz
Model.  NS-SPBT02

Polarization:  Vertical
Power Source: DC 3.7V
Date. 2014/03/29

Tme. 16:12:27

Dislance.  3m

Manufacturer:
Note; EDR
00  BWV/m
: i1 -—
w e | e R B L= S O e I PRTIIT | =0 X
n o e U A =1\ 1| DT I  Ee
= :
50
40
L S N
- PO SRR SRR R A SRR SEU 758 JENRT 7S PN Py v P PSr L | e | L e S LT L U A S SO S S
U i cciide i aiicacic o iteiiiactanasBaniasannnssdad hh bt § Kiddeboes soesubns sos sooassaeiesmsrye masn e vops sonssbon sonsas
a0 |
18020000 20008 25000, 0 MM 2
Freq. Reading | Factor | Result Limif  [Margin Height | Degres
Mo | MHz) | (dBuvim) | (9B) |(dBuVim) |(@Buvim)| (d8) || lem | iasg | Remek
1 24867105 33.38 18.85 52.21 7400 |[-21.78] pesk |
2 24887105 21.81 18.85 40.46 54.00 |[-13.54 AVG |
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

g ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1 Bldg.A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200

Science & Industry Park,Nanshan Shenzhen P.R.China Fax-+85-0755-26503396
Job No..  LAN #2463 Polarization.  Honzontal
Standard: FCC Class B 3M Radiated Power Scurce; DC 3.7V
Testitem  Radiation Test Date: 2014/03/2%
Temp( CHHum.(%) 23 C!48% Time 11:51:33
EUT: Bluetooth Porlatde Speaker with handle Engineer Signature
Mode: TX 2441MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer.
Nete: EDR

E T T B R — ' 3B 400 o0 600 700 T8900 MMz
Freq. Reading Factor Result Limit  [Margin Heght | Degree
s (MHz) ([dBuV/m) | (dB) | (dBuVim) | (GBuVim) | (dB) Belocior | oo | (ona) | Remert
1 164.3128| 4593 -14.48 31.45 4350 |-12.08| QP
2 281.2800| 4181 -3.81 32.00 4500 |-14.00| QP
3 721.2544| 3585 -1.47 34,38 45.00 |-11.62| QP

Page: 1 nhitp:livaww.ate-lab com
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

b3 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200

Science & Industry Park Nanshan Shenzhen.P.R. China Fax +85-0755-26503396
Job No.:  LAN #2464 Polanzation:  Vertical
Standard. FCC Clsss B 3M Radiated Power Source: DC 3.7V
Test ifem: Radation Test Date: 2014/03/28
Temp( C)Hum.(%) 23 C/48% Time: 11:59:39
EUT Bluatooth Portable Speaker with handle Engineer Signature:
Mode: TX 2441Mriz Distance:  3m
Medel:  NS.SPBT02
Manufacturer:
Note: EDR
W0 BV
. u‘: ——

OO0 48 B0 B0 79 0 3 300 400 GO0 6B 700 TOUDD Mitz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | oMrz) | amuvim) | (98) | (dBuvim) |(aBuvim) | (dB) |2 | e | (osgy | Memo
1 162.0197| 37.28 -14.52 2276 43,50 |-20.74| QP

Page. 1 hitouiivaww atc-lab.com




Appendix 1 /A TOVRheinland®

17039136 001
Produkte
Products Page 35 of 77

Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

£ ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
A T c F1.Bldg,A.Changyuan New Material Port Keyuan R, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503385
Job No.:  LAN #2487 Polarization  Horizontal
Standard. FCC Class B 3M Radiated Power Source:. DC 37V
Testitem: Radiation Test Date: 2014/03/29
Temp{ CyHum.(%) 23 C/48% Time: 14:27.56
EUT. Bluetooth Portable Speaker with handle Engineer Signature
Mode: TX 244 1MHz Distance:  3m
Model.  NS-SPBT02
Manufacturer
Note: EDR
1100 dBV/m
vl 1 —

req.
o | sy | | e | iy e | o [ [ o
1 2441000 10397 -7.35 $6.62 ! ! peak
2 4882.021| 48.30 0.14 a8 &4 7400 |-25.58 pesk
3 A4882.021| 4472 0.14 44 86 54.00 814 | AVG

Page; 1 hitp:(ivaww.atc-lab,com
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
A c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No..  LAN #2488 Polarization:  Vertical
Standard. FCC Class B 3M Radiated Power Source:  DC 3.7V
Test tem:  Radiaticn Test Date: 2014/03/29
Temp( CMHum.(%) 23 C/48 % Time: 14:39.02
EUT; Bluetooth Portable Speaker with handle Engineer Signature
Mode TX 244 1MHz Distance: 3m
Model:  NS-SPBT0Z
Manufacturer:
Note: EDR

1100 dUW/n

o | gy | | Tamr | ol T Wit ot [0
1 2441000 9978 «7.35 92.43 ! ! peak
2 4882.024| 4936 0.14 49.50 74,00 |-24.50| peak
3 4882.024| 4489 0.14 45,03 5400 | -8.97 | AVG

Page: 1 http:/fwww. atc-tab,.com
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Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), 8DPSK Modulation

e ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg,A,Changyusn New Mstenial Porl Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Nanshan Shenzhen P.R.China Fax +86-0755-26503396
Job No.:  LAN #2513 Polanzabon:  Honzontal
Standard: FCC Class B 3M Radiated Powar Source: DC 3.7V
Test tem: Rackation Test Date: 2014/03/29
Temp( C)Hum.(%) 23 C/48% Time: 18:23:50
EUT Bluetooth Portable Speaker with handle Engineer Signature
Mode TX 2441MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer:
Note.  EDR
00 dbV/m
Tl -
| | JR DEEA ST RS R S SO T R - S Y SO A A G S L SRS ot ST S LSSt I )
> 1 [ BTSSR AT S RS E R  SL CIERT I e SN R T O S 0 R Rty 20 e oo
B0 L s ah A A A A B e D N e e Nt
50
7] SEPERSSNOALERIAPVIIICE S e a A S e b S A S A G Y PR S S S STy PO T OO
B | e b ke et A R
. DI S A S RO SOOI T 23 S et S e S e AR WAL S8
1 M
T — , i e S
0o {
15000.900 20000 765000.0 NH
Freq. Reading | Factor | Result Limit  (Margin| Heigrt | Doyas
i (MHz) (dBuVim) | (dB) | (dBuVim) | {(dBuVim) | (dB) fem) | (aeg) | Femok
1 24958.885| 32.88 1884 51.72 T4.00 |-2228] peak
2 24958.8589| 20,57 18.84 39.41 54,00 |[-1459] AVG

Page: 1 http:/fereny.ate-lab.cam
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity

(18GHz - 25GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO,, LTD.
A T c F1,Bidg A Changyuan New Material Porl Keyuan Rd,

Site: 2% Chamber

Tel +86-0755-26503290
Science & Indusiry Park Nanshan Shenzhen P,R.China Fax:+86-0755-26503306
Job No,. LAN #2514 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Poveer Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CMHum,(%) 23 C/48% Time: 18:30.10
EUT: Bluetooth Portable Speaker with handie Engineer Signature
Mode: TX 2441MHz Distance:  3m
Medel NS-SPBT02
Manufacturer
Note: EDR
900 dW/in
a1 p—
B e UL A P S KN IO TR~~~ =
p 3l B D A A S S
&0
50
&
. P e et r et o el e P St TS e n s e r e e s e saRie s Se e 684 bk s L st ST e e bl
- g DYV XA Ceeie (R G R SRR R PP S B A G LA R Sl IS SN A I L] oo Y ST CE et e e
[ Py R e A S {0 Sl RSt 1 A PO LM DN T ¥ el R AL S
e |
18000 000 20000 25000 0MH
Freq. Reading | Facter | Result Umit  [Margin Heignt | Degree
No- | Miz) | (dBuvim) | (d8) | (aBuvim) | (dBuvim| (aB) | Pt | femp | casgy | Rk
24950674 3314 1883 51.97 7400 |-22.03| pesk
2 24950674 2208 18.83 40.92 5400 |-13.08| AVG
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Figure 41: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
MT 50 ms
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Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2 Chamber
A c F1,Bldg.A Changyuan New Material Port Keyuan Rd., Tel:+86-0755-26503290

Science & Industry Park,Nansnan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.  LAN #2465 Pclarization.  Horizontal
Standard: FCC Class 8 3M Radiated Power Seurce; DC 37V
Testitem. Radiation Test Date: 2014/03/29
Temp{ CHHum.(%) 23 C/48% Time: 12:08:46
EUT: Bluetooth Portable Speaker with handle Engineer Signature
Mode; TX 2480MHz Distance:  3m
Model  NS-SPBT02
Manufacturer
Note. EDR

700 diu/in

0.0 H Lise : H ) ! =104 8
0000 a0 50 €& W0 anu 0 B03 E00 700 10000 NItz

Freq. Reading | Factor Result Limit  [Margin Hoight | Degres
No. | mrz) | aBuvim) | (@B) | (dBuim) |coBuvimy | (dB) | 2% | tom | ey | Remek

163.1622| 47.06 -14.49 32.57 4350 (-10.93] QP
275.4123| 4372 -5.96 33.76 46.00 |-1224] QP
747.0465| 37.85 -1.08 36.67 460C | -943| QP

W -

Page: 1 hitp:fiwww, ate-lab com
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Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1,Bidg A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Sclence & Industry Park, Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No,'  LAN #2458 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Pover Source: DC 3.7V
Testitem:  Raciation Test Date: 2014/03722
Temp.( CMHum.(%) 23 C/48% Time: 12:16:51
EUT: Bluetooth Portable Speaker with handle Engineer Swgnature
Mede TX 2480MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer:
Note: EDR

W0 w0 E e IR z %A S0 w0 T TR0 MM
Frea. Reaging | Facter | Result Limit  [Margin Heigt | Degree
No- | (MHz) | (@Buvim) | (9B) | (dBuvim) |(dBuvim) | (@B) | ¥ | emi | (g | Reme
1 160.3206| 3647 | -14.54 | 2193 | 4350 |-2157] QP

Page: 1 http:/iweny. ate-tad com
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg A Changyvan New Material Port Keyuan Rd, Tel+85-0755-26503290

Science & Industry Park,Nanshan Shenzhen.P.R.China Fax:+86-0755-26503306

Job No. LAN #2430 Polarization.  Morizontal
Standard: FCC Class 8 3M Radiated Power Source: DC 3.7V
Testitem. Radiation Test Date: 2014/03/29
Temp( CMHum.(%) 23 C/48% Time 15:02:25
EUT: Bluetcoth Portable Speaker with handle Engineer Signature:
Mode TX 2480MHz Distance: 3m
Model.  NS-SPBT(2
Manufacturer
Note: EDR

100 SWV/n

00

we

R s s qisns N Jralhesdodosmease

209 : i :
1400 000 2000 3000 ' B0 W0 7000 #0003000 1E000.0MHz
No Freg Reading | Factor | Result Umit  [Margin Heignit | Degren |
s (MHz) (dBuV/m) (dB) | (dBu\V/im) | (dBuVim) | (aB) fcmp | (deg.)
2480.000] 104.80 -7.37 §7.43 ! !

4960.015] 47.98 0.52 4850 74.00 |-25.50
4960.015] 4348 0.52 44.00 54.00 |-10.00

Detoctor
peak
peak
AVG

W N -

Page: 1 http:/fweny. ate-tab.com
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Figure 46: Test figure of spurious emissions
(1GHz — 18GHz), 8DPSK Modulation

, mode A.3, Vertical polarity

Site: 2# Chamber

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A Changyuan New Material Port Keyuan Rd,
Science & Indusiry Park Nanshan Shenzhen P.R.China

Tel:+86-0755-26503290
Fax:+85-0755.26503396

Job No.. LAN #2489 Polarization:  Vertical
Standard: FCC Class B 3M Radialed Pawer Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp( C)yHum.(%) 23 C/48% Time: 14:50:49
EUT: Bluetooth Portable Speaker with handle Engineer Signalure
Mode: TX 2480MHz Distance. 3m
Modei NS-SPBT02
Manufacturer:
Note: EDR

1100 éBeN/n

: it 1+ —_

© b

| CE DR Pet Ly ere] (O ; i

a fissmnasnanaunitonss Finai:

0.0 3 H H H
1600 000 5000 G030 708 000800 000 0Mitz
Freq Reading | Factor | Result | Limit [Margin Haight | Dogres
No- | pariz) | (dBuvim) | dB) | dBuNim) | (dBuvim) (d8) | P | tom) | 1oegy | Remak
1 2480.000| 100.67 | -7.37 | 9330 ] I | poak
2 4960.020| 48.33 052 | 4885 7400 |-25.15| peak
3 4950,020| 44.05 052 | 4457 54.00 | -0.43| AVG
Page: 1 hittpiftwen. ate-lab com
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,BIdg,A Changyuan New Material Port Keyuan Rd, Tel +86-0755-26503290

Science & Industry Park, Nanshan Shenzhen P.R China Fax:+86-0755-26503396

Job No.: LAN #2515 Polarization.  Hornizontal
Standard: FCC Class B 3M Radiated Power Source:  DC 3.7V
Test tem:  Radiation Test Date: 201410329
Temp( C)Hum.(%) 23 C/48 % Time: 18:39:37
EUT: Bluetooth Portable Speaker with handle Engineer Signature:
Mede: TX 2480MHz Distance, 3m
Medel  NS-SPBTD2
Manufacturer:
Note:  EDR

900 dBuV/m

Fewil 12

8 slssnagremanie i st

70

(=

50

BB fecoccice il s g ecatiroer s prr s 1oue e v i (400 0Imlat s b8 esbisvuines Aiil ooncryyoesooaiarie nrpossyvrnsosdreeternens ¥

-l SO AR TSP Ire T SOSK SO AL AR A e PN T8 ROt o A PRI Tl SO0 S PR bk

20 Lo s e S R R N e

1|l PRSI ST VS L SOIN S0 ek £ T reT O A UL E=S IS I | 10§ I i L oy W KA SRR 0 e LI X3

0o

10090.000 2n008 250000 MH.
Freq, Reading | Factor | Result Limit  [Margin Haeght | Degroe

No. | iMHz) [ (aBuvim) | (oB) | (@Buvim) | dBuvim) | (dB) | O | tom | ideg) | e
1 24880.497| 33.0¢ 18.70 51.79 7400 |-2221 peak
2 24860.497| 21.76 18.70 40,45 54,00 |-13.54] AVG

Page: 1 hitp:{twwe. stc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1.Bidg.A Changyuan New Matorial Port Keyuan Rd, Tel +88-0755-26503200

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax;+86-0755-26503336

Job No..  LAN #2516 Polanzation:  Vertical
Standard: FCC Class B 3M Radiated Power Scurce: DC 3.7V
Test item: Radiation Test Date 2014/03/29
Temp.( Cy¥Hum.(%) 23 C/48% Time: 18:47:54
EUT: Bluetooth Porlable Speaker with handle Engineer Signature
Mode. TX 2480MHz Distance: 3m
Model NS-SPBT02
Manufaciurer.
Nete:  EDR

€00 dOWie

b1 —

[ S POVl PNt S5y S X S S R A s S SO B, &1 STt |

B0 feos e e B R o R o

50

50

R R W P PN A G Pt 4o i S A S SO TN LA D ol e s

T | oorept v st on prrias sod fise cudesnnocssine

B oo re ey oo S b S e R e A S A e S A B e I e Ty

B e e ,, DINNTASERN GO R IR Y 7 00 vt

no

1809000 Zo000 25000,0 NHz
Freq. Reading | Factor | Result Limit  [Margin Heghl | Degee

No. | (wHz) | (dBuvim) | @B) | (aBuvim) | (@Buvimy | (dB) | O | tem | weay | Rema
1 24958.889| 33,12 18.84 51.68 74,00 |-22.04] peak
2 24958889 2138 18.84 40.22 5400 |-13.78] AVG

Page: 1 http:fiwwe, atc-lab. com




Produkte
Products

Appendix 1 A TUVRheinland®

17039136 001
Page 46 of 77

Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 50: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., LTD. Site: 28 Chamber
A T c F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503200

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
| JobNo: LAN #2467 Polarization:  Horizontal

Standard. FCC Class B 3M Radiated Power Source: DC 3.7V
Testtem: Radation Test Date: 2014/03/29
Temp{ CN¥Hum.(%) 23 C/48% Time: 12:25:55
EUT: Bluatooth Portable Speaker with handle Engineer Signature:
Mode: RX 2402MHz Distance: 3m
Model;  NS-SPBT02
Manufacturer:
Note: BDR

700 dBuVim

i1 —
(i SYSTPAGS LONSe i (WY ARCY 050 43 &S LRI SR T U A St IR TGN Sy S LORRLL P e

..................

: ; H e
300 400 500 600 700 1000.0 MMz

i (an's <§§3§’}:":3> F(:g?r &3’{;‘}'{9) (aéii'&?m; M(:'ag)m ousctor T | Tomg | Hemers
i 161.4515| 4553 | 14582 | 31.01 | 4350 |-1248] QP
2 278.3308| 4378 | 069 | 3389 | 4600 |-1211| QP
3 723.7930| 37.01 | 143 | 35858 | 46.00 |-1042] OP

Page: 1 http:/iwene slc-lab.com
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Figure 52: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz - 1GHz), GFSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2% Chamber
AT c F1,Bldg, A, Changyuan New Malerial Porl Keyuan Rd, Tal:+86-0755-26503200

Science & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0766-26503396
Job No..  LAN #2458 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem:  Radialion Test Date: 2014/03/29
Temp( C)YHum.(%) 23 C/48% Time: 12.34.07
EUT: Bluetooth Portable Speakar with handle Engineer Signalure:
Mode: RX 2402MHz Distance: 3m

Model:  NS-SPBT02
Manufacturer:

Note:  BDR

00  dWie

09 ' b g - BE [ { S| o Y4 (O
30.000 €0 u0 & 70 80 am 400 500 €00 00 10000 Nk
Freq. Reading | Factor | Result Lumit  [Margin Heigrt | Cegree
No. | imHz) | (oBuvim) | (@B) | (dBuvim) |aBuvim)| (dB) | PO | temp [ (oegy | Rem
1 162.5000| 2628 | -1450 | 2178 | 4550 |-21.72] OP

Page: 1 http:/wwe alc-lab.com
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Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A T c F1.Bldg.A.Changyuan New Malerial Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P R China Fax:+B6-0755-26503349¢
| JobNo.: LAN #2491 Polarization  Marizontal
Standard. FCC Class B 3M Radiated Power Source:. DC 3.7V
Testiten: Radwation Test Date: 2014/D3/29
Temp{ CNHum (%) 23 C/48% Time: 15:12:14
EUT: Bluetooth Portable Spaaker with handle Engineer Signature
Mode: RX 2402MHz Distance: 3Im
Model:  NS-SPBT02
Manufacturer:

Note:  BDR
200  dOWin
liemil 1 —_—
m
50
l 50
a0
30
- HA PTESTRCOOCOI RS S S LB PRrCe o b OGS SRS SIS SeRvyaer: SN SUSL,
[ PR OSSR YT NCEOR A e FURSFRENT ANV PRSI S 1 SRR N CN o e g
B Jovintovrovroretsstandiacesiifsraciaronesssesediome tosustoafussddandpe basos s dorvitvoccativnootamebiees e o koot
04 i b H : ; (A LI 10
1080.000 2000 3000 000 GO0 7600 Be00000 180000 MHz
Freq. Reading | Factor Result umit  [Margin Heght | Degres
No- | (wMz) | (oBuvim) | (oB) | (aBuvim) |idBuvim) | (aB) | | temi | tacgy | Remek
1 15471706 9.64 40.16 40.80 74.00 |-24.20| peak
2 15471.706 0.15 40.16 40.31 5400 |-13.68| AVG

Page: 1 httgzifeav.ate-iab.com
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Figure 54: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

e ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
A c F1,Bdg. A, Changyusn New Material Poct Keyuan Rd, Tei:+86-0755-26503280

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax: +86-0755-26503396

Job No.o LAN #2432 Polarization:  Vertcal
Standard: FCC Class B 2M Radiated Power Source: DC 3.7V
Testitem:  Radiation Test Date: 2014/03/29
Temp( CyHum.(%) 23 C/48% Time: 15:22:19
EUT: Blustooth Portable Speaker with handle Engineer Signature;
Maode: RX 2402MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer:
Note: BDR

200 dBuWVim ]‘

10.0
Freq. Reading | Factor | Result Limit  [Margin Hesght | Degree
ing (MHz) | (dBuVim) | (dB) | (dBuVim) |(eBuvim) | (dB) | °** | tom) | fesg) | Rema®
1 14767679 7.36 4180 | 49.16 74.00 |[-24.84] peak
2 14767.679| -2.03 4180 | 3977 54,00 |-1423] AVG

Page: 1 htte: /v ate-lab.com
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Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

&  ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
A T c F1,Bldg,A,Changyuan New Material Port Keyuan R, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503306
Job No.: LAN #2517 Polarizalion:  Honzontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitern:.  Radiation Test Date: 201403/29
Temp( ClHum.{%) 23 C/48% Time: 18:54:43
EUT. Bluetoolh Portable Speaker with handie Engineer Signature!
Mode: RX 2402MHz Distance;  3m
Model:  NS-SPBT02
Manudacturer:
Note: BDR
200 dIW/m
Tl —
B B e a i e Lo aioaotiaaihasialin Pt ddea Pl ilh b h veduoyesss s b sorossiars se tov oo reesssseesaaarnoes s cas saodvs s Pipos e Sa e asy o
PO e A N R S e
&0
50
40
30
20
TO Beooocmcencioconnanmmaccmcoreorararserrrds snerrhas s aershids il dhaissiasssdssssssiassssssssnontastbssnassodanssnsassessaccnnns
o0 )
18000.000 20000 250000 NHz
Freq. Reacing | Faclor Reault Limit  [Margm Height | Degroa
No, (MHz) | (dBuvim) | (dB) | (dBuMim) | {aBuVim) | (dB) | O | em) | ey | Tk
1 24067.105] 32.88 18,85 51.73 7400 |[-22.27| pesk
2 24967.105| 20.34 1885 39.19 54.00 |[-14.81] AVG

Page. 1 hitp:/feavw.ate-lab.com
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site; 2# Chamber
A T c F1,Bldg,A Changyusn New Material Port Keyusn Rd, Tel:+86-0755-26503200

Science & Industry Park,Nanshan Shenzhen.P R.China Fax:+86-0755-26503386
Job No.: LAN #2518 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source; DC 3.7V
Testitem: Radiation Test Date; 2014/03/29
Temp( C)HHum.(%) 23 C/48% Time: 19:03:35
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Maoda: RX 2402MHz Distance:  3m
Model:  NS-SPBT02
Manufacturer:
Note:  BDR
0.0 UBWVim
et 1- —
) BRSSO SRR O 20 TS S t00esr T St S O ey L SR, | 1" S =
m .- e S & A Sy P L S S S
O RS A AR R PP U T AU 2 TR OECEEoE s AR OIS E - R S SN TR S g [ T T I | S S J e 0 LR O
50
o
- Ji SO LRI e SIS IR SRS TR VN U R A L S e L U O A S OO Y SIS} ST Ve LI St
| FERVAEI AR R T L T L AN R0 S VR BN AT L TR 0o P
[ ) S T A AT o T e IR SR S D o S WU R S A R B S e P PSP AR PR
o8
18000 000 20000 75000 0MNz
Freq. Reading | Factor | Result Limit  |Margin Haight | Degree
No- | (mHz) | (oBuvim) | 108) |(oBuvim) |cBuvimy| (a8 | P | emy | toes) iz
1 26000.000| 3367 18.90 52,57 7400 |-2143| pesk
2 25000.000| 21.21 18,90 40.11 54.00 |-13.88] AVG

Page: 1 http:iweav. ate-lab.com
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Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 58: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 1GHz), 8DPSK Modulation

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1.Bldg,4,Changyuan New Material Port Keyuan Rd, Tel+88-0755-26503290

Sciance & Industry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26502386

; Job No: LAN #2473 Polanzation:  Horizontal

Standard FCC Clsss B 3M Radiated Power Scurce. DC 3.7V

Test item:  Radiation Test Date: 2014/03/29

Temp( CHHum.(%) 23 C/48% Time: 12.46:32

EUT Bluetcoth Portable Speaker with handle Engineer Signature

Mode: RX 2402MHz Distance: 3m

Model;  NS-SPBT02

Manufacturer:

Note: EDR

om0 &0 40 &0 70 & : 00 W0 50 €00 700 10030 MHz
o &'ﬁi‘, (533?}&?, F(Zg;w (dgfm:\) (dtlf:?/‘/‘m) A;:g)m e 0 0 s
1 163.7366| 4480 -14 .48 30,31 4360 |-13.18] QP
269.6668| 43.51 -10.20 333 4500 [-126%1 QP
3 7418158 37.06 <117 35.80 46.00 |-10.11] QP

Page: 1 hitp:ivavw.aic-lab.com




Produkte
Products

Appendix 1
17039136 001
Page 55 of 77

A TUVRheinland®

Figure 60: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

Site: 2# Chamber

F1,Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0765-26503290
Science & Industry Park Nanshan Shenzhen P.R.China Fax.+86-0755-26503306

Job No,:  LAN #2495 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test tem: Radiation Test Date: 2014/03/28
Temp.( CiHum (%) 23 C/48% Time. 154852
EUT Bluetooth Portable Speaker with handle Engineer Signature
Mode; RX 2402MHz Distance: 3m
Model NS-SPBT02
Manufacturer:.
Nole: EDR

00 @N/m

PoE : -t —
0
i ndisde {
bk L :

an |- l A r CIRRCEWEEERER SRR Ty BTG SJ= gl S RORR) Ry

0

0

0

a0 sl i g T P

30000 40 S & 70 00 00 M0 S00 680 700 10000 WH:
Freq. Reading | Factor | Result umit  |Margin Heght | Dagree

No. | Hz) | (aBuvimy | (@B) | (dBuvim) |(dBuvim) | (@B) | P | tem) | wegy | Fem
1 162.5900| 37.04 <14.50 22,54 43560 |(-20%6] QP




Appendix 1 A TUVRheinland®

Produkte 17039136 001
Products Page 56 of 77

Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz -18GHz), 8DPSK Modulation

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A F1.Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P_R.China Fax:+86-0755-26503396
Job No.:  LAN #2494 Polanzation:  Horizontal
Standard. FCC Class B 3M Radiated Power Scurce.  DC 3.7V
Testitem: Radiation Test Date 2014/03/28
Temp.( C)yHum. (%) 23 C/48% Time: 153955
EUT Bluetooth Portable Speaker with handie Engineer Signature
Mode: RX 2402MHz Distance: 3m
Medel:  NS-SPBT02
Manufacturer:
Note:  EDR
090 BV
it —_
7™ (& g
=
50
@
38
20
10
g : 3 i v
10,0 H : H H 1 ) I [ -
L i L = e L
1008 000 200 3000 5000 6000 7000 8000000 18002 0NH
b -
Freq. Reading | Factor | Result Limit  [Margin| . Heght | Degree |
No; (MHz) (dBuVim) | (dB) | (dBuV/m) [{dBuV/m) | (dB) {em) | (eeg ) iy
1 15471.706 969 40,16 49.85 74,00 |-2415] peak
2 15472.189| -2.06 40,16 3810 54,00 |-15.90] AVG

Page: 1 http:ffweeny.atc-iad.com
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A TUVRheinland®

Figure 62: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

Gl

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A ,Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen P R.China

Site: 28 Chamber

Tel +86-0755-26503290
Fax:+86-0755-26503386

Job No.: LAN #2453
Standard. FCC Class B 3M Radiated

Polarzation  Vedtical
Power Source: DC 3.7V

Testitem: Radiation Test Date. 2014/03/28
Temp.( CyHum.(%) 23 C/48% Time: 15.31:11
EUT, Bluetooth Portable Speaker with handie Engineer Signature;
Mode: RX 2402Mkz Distance: 3m
Model:  NS-SPBT02
Manufacturer:
Note: EDR
00 dW/n
hnt1: —
T

1000. 000 3000 18000 D MHz
Freq. Reading | Faclor Result Limit  [Margin Height | Degree
No- | MHz) | (aBuvim) | (oB) |(oBuvim) |eBuvim) | (aB) | ™ | em | tgeai | Rem
3 15292.613| 853 | 2051 | 4504 | 7400 |-24.96| peak
2 15202613| 125 | 4051 | 3926 | 5400 |-14.74| AVG
Page: 1 http:/fwany, ate-lab. cem
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Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), 8DPSK Modulation

L ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg A, Changyuan New Material Port Keyuan Rd, Tel +86-0755-28503240

Science & Industry Park,Nanshan Shenzhen.P.R.China Fax:+85-0755-26503396
Job No.:  LAN #2520 Polarization:  Horizontal
Standard: FCC Class B 3M Radated Power Source: DC 37V
Test itern:  Radiation Test Date: 2014/03/29
Temp({ CjHum. (%) 23 C/48% Time: 19:20:18
EUT! Bluetooth Porlable Speaker with handle Engineer Signature
Mode RX 2402MHz Distance: 3m
Model:  NS-SPBT02
Manufacturer.
Note: EDR
W0 AN/
=10
N SRR RIS e L L TH ANy (el L R OO PO T P oSS SR e L X LS S OO e Tl ]
M R L B S ISR B RS SN S R BEoe S L Sl e S PP S S
B B L e e A e e N L e S R R e A G w CE R RS A A
¢ | FOVREEISOLSSE W TR TSRO TISS] L EEEA0 AT S DU IUIAANES SRS S L SR IR 4y 2 S MOS0 SO P
»
- Y| P SO TR d GO EONEE T R F ey SR 000 55 SO S VA XY POCSR RS SY CRTE e O, S50 Dol SOV O SECUE e
i e e s e AN s vl ...................................................................................
o |
15000000 20000 Z5000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Deyres
No- | aez) | (oBuvim) | (d8) | (dBuvim) | (aBuvim) | (aB) | P | iem) | 1geg) | Pemet
24942.463| 32.89 18.82 51.71 74.00 |-22.28| peak
2 26942463| 2105 | 1682 | 3087 5400 |-14.13| AVG

Page: 1 nito:ivayw.atc-lab.com
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Figure 64: Test figure of spurious emissions, mode B, Vertical polarity

(18GHz - 25GHz), 8DPSK Modulation

(] ACCURATE TECHNOLOGY CO., LTD.
A c F1,8idg.A Changyuan New Material Port Keyuan Rd,

Science & Industry Park Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax +86.0765-26503356

Job No.: LAN 82519
Standard. FCC Class B 3M Radiated

Polarization:  Vertical
Power Source: DC 3.7V

Test fem:  Radiation Test Date: 201400329
Temp( CYHum (%) 23 C/48% Time: 18:11 37
EUT Bluetooth Porlable Speaker with handle Engineer Signature,
Mode: RX 2402MHz Distance: 3m
Model: NS-SPBTO2
Manufacturer:
Note: EDR
900 dBuV/m
Ity —_
B Bt Tllaiiiaanitaiian s ve e e e e s A e e Ty A R e S e
TE Pt s i i s b Tttt G bt brer oot | povosns obvviuee § nbh o4 I oota sul he salares sos suns vavs sbend v hasdidddasesiasnalatiies
i SR EEASR LR 2R TS DR A NOAN L& RIS TR S T U N S AR L S ST U
50
@
| SRR SRS A S T L
BB, [0+t (v m et rrp b s o inin s (40 6aiunnns s bradivs Al nata oot sns i Bus cuns aasaasassases ss st bedsensitbeassisasedeidonsbobsdmans
0 B T s D 7 PPt ot ot s E it hars [l 08 530 00 S S04 { obdanisbs Mais s s AAKALIDS SPS EAPERAASS YL AAXHAD A AT S SN et sth
0o i
1000000 20000 25000.0NHz
Freq. Reading | Factor Result Limit  |Margin Heght | Dogroe
No. | mHz) | (dBuvim) | (B) | (dBuvim) |(aBuvim)| (@B) | °°°% | tom | toeps | FEma
1 24956.889( 32,85 18.84 5169 7400 |-2231| peak
2 24956889 20,18 18.84 39.03 54.00 |-14.97| AVG

Page: 1

hitp /iwaww atc-lab.com
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A.Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2496 Polarization: Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:00:59
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: BDR

900 dBuVim

[imit1:
Tl

]

70

=]

50

" WWWWLWWMMMWWMMW

30

20

0

(]

2310.000 23900 MHz
Freq. Reading Factor Result Limit  |Margin o Height | Degree

No. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2350.461| 46.80 -7.79 39.01 7400 |-3499( peak
2 2350.461| 33.25 -7.78 2546 54.00 |-2B54( AVG

Page: 1 hitp:/fawna. atc-lakb. com
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A TUVRheinland®

Figure 66: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+B6-0755-26503250
Fax:+86-0755-265033596

Joby Mo.:  LAN #2457 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:08:43
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model:  NS-SPBTO2
Manufacturer:
Mote: BDR

9D dBuVim

[imit1:
Tl

1]

Fil]

[=1]

1]

" M*WM‘-‘NW«W@MUJ

P st e bt APl T

30

20

0

0.

2310000 23900 MHz

Freq. Reading Factor Result Limit  [Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2350221 4663 -T.79 3584 7400 |-3516| peak
2 2350221 3296 -7.79 2517 5400 |-2BR3| AVG

Page:

hitp:fwww.atc-lab. com
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2498 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:17:06
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2450MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: BDR

900 dBuVim

[imit1:
Tl

]

70

=]

50

A0

30

20

0

(]

2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2483.530| 58.24 -7.37 50.87 7400 |-2313| peak
2 2483.530| 4407 737 36.70 54.00 |-17.30( AVG

Page: 1 hitp:/fawna. atc-lakb. com
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Figure 68: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A.Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2499 Polarization: Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:25:22
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2450MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: BDR

900 dBuVim

[imit1:
Tl

]

70

=]

50

" MWWWWWMWWW

30

20

0

(]

2483500 25000 MHz
Freq. Reading Factor Result Limit  |Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2483.500| 53.08 -7.37 4571 74.00 |-2829| peak
2 2483.500| 4147 737 3410 5400 |-19.90( AVG

Page: 1 hitp:/fawna. atc-lakb. com
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2500 Polarization: Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:34:.50
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: EDR

900 dBuVim

[imit1:
Tl

]

70

=]

50

A0

ittt s M e ey Mttty ot et b o

30

20

0

(]

2310.000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2342 297| 4585 -7.80 38.05 74.00 |-3595| peak
2 2342297 3299 -7.80 2519 54.00 |-2B.81| AVG

Page: 1 hitp:/fawna. atc-lakb. com
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Figure 70: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, 8DP SK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A.Changyuan New Material Port Keyuan Rd, Tel-+86-0755-26503230
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2501 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:42:44
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2402MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: EDR

900 dBuVim

[imit1:
Tl

]

70

=]

50

A0 1

o il A S b bt bt Ao
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(]

2310.000 23900 MHz
Freq. Reading Factor Result Limit  |Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2339.741| 4563 -7.80 37.83 7400 |-36.17| peak
2 2339.741| 3287 -7.80 25.07 54.00 |-28.93 AVG

Page: 1 hitp:/fawna. atc-lakb. com
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Figure 71: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2502 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:50:16
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2450MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: EDR

900 dBuVim

[imit1:
Tl
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70
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oo
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0

(]

2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2483.500| 5548 -7.37 48.11 74.00 |-25.89| peak
2 2483.500| 4369 737 36.32 54.00 |-1768 AVG

Page: 1 hitp:/fawna. atc-lakb. com
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Figure 72: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A, Changyuan Mew Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P.R.China Fax:+86-0753-26503306

Joby Mo.:  LAN #2503 Polarization: Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2014/03/29
Temp.( CV¥Hum.(%) 23 C/48% Time: 16:59:42
EUT: Blustooth Portable Speaker with handle Engineer Signature:
Mode: TX 2450MHz Distance: 3m
Model: MNS-SPBTDZ2
Manufacturer:
Mote: EDR

900 dBuVim

[imit1:
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2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree

Ne. (MHzZ) | @Buvim) | (dB) | (dBuvim) |(dBuvim) | (@B) | "= | fom) | foeg) | Feerk
1 2483.500| 56.86 -7.37 4949 7400 |-2451( peak
2 2483.500| 4497 737 37.60 5400 |-1640( AVG

Page: 1 hitp:/fawna. atc-lakb. com
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Figure 73: Test figure of Conducted emissions, Mode C, line live

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EDT: Blustooth Fortable Speaker with handle M/N:NS=SPBT{Z
Manufmcturer;
Operating Condition: Charging

Test Site: 1kShielding Room
Operatox: 221

Teat Specification: L 120V/6UEz

Comment:

Start of Test: 3fE8/2014 / 8:107:207N

SCAN TABLE: *V 150K-30MHz fi;]g"

Short Rescription: [  NTERNZ 1.70
Start Stop Step Detector Meas, IF Transducer
Fragquency Frequency Width Tine Bandw.
150.0 kHz 30,0 MHz 4.5 kiiz QuaslPesk 1.0 8 9 kHz  NSLKA126 2008
Average
Lawel [98yv)
&

TR 7 ‘ MM — .

e R ED P A AN SM BN BM 1M M 3o
Frocuersy [H2)

MEASUREMENT RESULT: *“PEI-0329-V01_fin"

3/2%/2014  3:25PM4

Frequency Level fTransd Limit Margin Detector Lire PR
Mz dapv J6 dspy 4B
0,187071 53.50 10.5 &5 11.6 QF Ll GND
3.269773 37.%0 11.1 56 B.1 QP Ll GHD
18.788135 34,60 11.4 64 2%.4 QP Ll GHO
MEASUREMENT RESULT: "PEI-0329-V01 fin2"
3/29/2014 9:25PNM
Freguency Level Tran=zd Li=it Nargin PpPetector Llne FE
MEz dBpv dB  QBpv da
0, 176674 41. 70 10.5 55 12.9 av 13 GND
3.104411 30.30 11.1 16 15.7 &av Ll GRD
19.014499 27.80 11.4 50 22,2 W Ll GND

Page 1/1 3/2%/2014 9

e
o
2

FEI-0323-VD1
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Figure 74: Test figure of Conducted emissions,

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Bluctgoth P
Manufscturer: ENZ

Operating Céndition: Charging

Text Site: 1fShielding Room
Jperator: PEI

Test Specification: N 120V/60H:z
Conrent
Start of Taest: 372972014 / 9:26:200M

SCAN TABLE: "V 150K-30MHz fin*
Short O=scription: _SUB_STD_VI2RM2 1.
start Stop Step Detector Meas.
Freguency Fmaucn width Tine
15G,0 kK2 30.0 Muz 4.5 kHz CuasiPeak 1.9 5

Average

Leval MEWY)

L et e Se '

e ' PRV BEOREI O AL

o0 - y I

Mode C, line neutral

crrable Speaxer with handle M/N:N5-5PRTO2

IFY Transducer
Bandw.
9 khz RSLEK2126 2008

"""‘U"

R —

= . /\ Nﬁf
20 e M, AV Py ,/\/h\ AV Y
s’ \J (\ V\/‘”\f"\«'\ww«ww”’" ...... BN Ay T
% e
EEFT D0k A 000k 000K 1A P M A SN ad EM 10 20 M
Frequancy [Hx)
veltage oF
veltuge AV

MEASUREMENT RESULT: “PEI-~0328-V02 fin"

I/23/20014  Hi35P4
Frequency Level Transd TLimit Margin Datector
MHz dBuv di dsuy dB
0,157071 51.30 10,5 85 13.8. QP
2,843398 16.50 11.0 q6 i2.1 QP
24.257240 32.20 11.5 60 27.8 QP
MEASUREMENT RESULT: YPEI-0328-v02 fin2"
1/259/2014  9:3%M
Freguency Level Transd Limit Margin IDetector
MEz ABuV dB  dBpv ds
0.1759%0 491,00 10.5 35 13.7 av
3.116829 30.30 11.1 4E 15.7 Av
18.270388 26,40 11.4 50 23.6 AV
Fage 1/1 3/2%/2014 9:358M PEI-D329-v02

Line 2B
R GND
N GND
N GND
Line PE
N
N
N
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Figure 75: Test figure of Radiated emissions, Mode C, Below 1GHz,
Horizontal

® ACCURATE TECHNOLOGY CO,, LTD. Site: 24 Chamber
A T c F1,Bidg, A Changyuan New Material Porl Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P.R China Fax: +86-0755-26803396
Job No.: LAN #2621 Polarization:  Horzontsl
Standard: FCC Clase B 3M Radaled Power Source: DC 3.7V
Testitem: Radation Test Date: 2014/03/29
Temp( CyHum.(%) 23 C/489% Time: 19:27:07
EUT: Bluetooth Porlable Speaker with handle Engineer Signature.
Mode: Aux in Distance: 3m
Model: NS-SPBT02
Manufacturer:
Note:
200 &N/
: ot 1- —

S5

30000 40 W @ W ® ¥ 300 400 S0 600 700 10000 MH:

Freq, Reading | Factor | Result Umt  [Margin Heght | Degree
No. | iMiz) | (aBuvim) | (@B) | (dBuvim) | (Buvim) | (aB) | P | iem | tomay | Reme

190.8340| 33.04 -12.61 20.43 4350 |-23.07f QP
300.0118| 34.32 -7.22 27.10 46,00 |[-1890! QP
770.3431| 30.59 0.69 29.90 4600 |-16.10] QP

Wi N -

Page: 1 http:/fwwav.atc-lab.com
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A TUVRheinland®

Figure 76: Test figure of Radiated emissions
Vertical

, Mode C, Below 1GHz,

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Materal Port Keyuan R, Tel:+86-0755-265032590
Sclence & Industry Park, Nanshan Shenzhen,P.R.China Fax:+B6-0755-26503306

Job No: LAN #2522

Standard: FCC Class B 3M Radiated

Test item:  Radiation Test

Temp{ CyHum (%) 23 C/48%

EUT: Bluatoolh Portable Speaker with handle
Mode: Aux in

Medel:  NS-SPBT02

Manufacturer:

Polarization.  Vertical
Power Source: DC 3.7V
Date: 2014/03/29

Time: 19:35:17

Engineer Signature:
Distance: 3m

Note:

700  dV/n

% 60 70 &0

Freq. Reading | Factor | Result Limit  [Margin Height | Oegree
it MHz) | @Buvim) | (@B) | (dBuvim) | (Buvim) | (@B) | P | fem | reay | Rem
1 950.0000| 23.04 237 | 26.21 46.00 |-19.69) QP
Page: 1 hitlp Jfvaw.ate-lab.com
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Figure 77: Test figure of Radiated emissions, Mode C, Above 1GHz,
Horizontal

L ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,8ldg, A Changyuan New Materlal Port Keyuan Rd, Teli+8640755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax: +86-0755-26503396

Job No..  LAN #2527 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test tem:  Radiation Test Date: 2014/03/20
Temp{ ClHum.(%) 23 C/48% Time: 20:24:56
EUT: Blustooth Portable Speaker with handie Engineer Sgnature;
Mode: Aux in Distance: 3m
Model NS-SPBT02
Manufacturer:
Note:

300  dBuVin

et —
Fit?

an 3 =

m

60

50

“

30

20

" :

o : : : -

1000 00 2000 3008 W0 5000 GOANO Ntz
Freq. Reading | Factor Result Limit |Margin Hesgrd | Cegree

N (MHz) | (dBuvim) | (dB) | (dBuvim) | (aBuvim) | (dB) | P | fem) | (dea) | REmok
1 5892.815] 4077 194 4271 7400 |-31.29| pesk
2 5802.815| 28.52 1.94 30.46 5400 |-23.54| AVG

Page: 1 hitpu/www.atc-fab.com




Produkte
Products

Appendix 1
17039136 001
Page 73 of 77
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Figure 78: Test figure of Radiated emissions, Mode C, Above 1GHz,

Vertical

ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 28 Chamber

Teal:+86-0755-26503290
Fax,+86-0755-26503396

| JobNo: LAN #2528
| Standard: FCC Class B 3M Radiated

Potarization

Power Source: DC 3.7V

Verical

| Testitem: Radiation Test Date: 2014103129
Temp( C)Hum. (%} 23 C/48 % Time: 20:33:32
EUT: Bluetooth Portable Speaker with handie Engineer Signature:
Mode: Aux in Distance: 3m
Model:  NS-SPBTO02
Manufacturer.
Note:
WO diw/in
liwet1: -
| w2 -
83
i ]
60
50
a0
30
20
w :
0o
1000.000 2000 2000 ) S000D Nz
Freq. Reading | Faclor Result Limit  |Margin Heignt | Degree
i (MHz) | (@Buvim} | (d8) | (aBuvim) | @Buvim) | (aB) || em) | (gep) | BT
1 5808.448| 41.51 1.97 43.48 7400 |-30.52| peak
2 5808 446( 2075 1.97 31.72 5400 |-22.28] AVG

Page:
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Figure 79: Test figure of Radiated emissions, Mode D, Below 1GHz,

Horizontal

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A, Changyuan New Material Porl Keyusn Rd, Tei:+86-0755-26503290
Science & Indusiry Park Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: LAN #2523

Mode: Charging

Model:  NS-SPBT02

Standard: FCC Class B 3M Radiated
Testiten: Radiation Test
Temp( CNHum(%) 23 C/48%
EUT: Bluelcoth Porlable Speaker with handle

Polarizebon:  Honzontal
Power Source; DC 5V
Date: 2014/03/29

Time: 19:4501

Engineer Signalure
Distance: 3m

Manufaclures:
Note:
700 dBuV/m
" |
50
4
0
20
n :
0.0 H H v : . - :
- T PN W G U,
30000 40 =0 N 70 68 300 400 500 60D 700 10000 NHe
Freqg. Resading | Facter | Result Limit  [Margin Height | Degree
Ne. | (wHz) | (dBuvim) | dB) | (eBuvim) | (Buvim [ (@) | P | tem) | (deg) | Remork
1 006684| 47.82 | -1323 | 3450 4350 | -891| QP
2 195.8701| 4531 | -1247 | 3288 | 4350 |-10.66| QP
3 6656470 2839 | -219 | 36.20 4600 | -980| QP

Page:
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Figure 80: Test figure of Radiated emissions, Mode D, Below 1GHz,

Vertical

8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
A c F1,Bldg.A.Changyuan New Material Port Keyuan Rd, Tel:#86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No:  LAN #2524 Polarization:  Vertical

Standard: FCC Class B 3M Radiated

Power Source:  DC 5V

Tes! item: Radiation Test Date: 2014/03/29
Temp{ C¥Hum(%) 23 C/48% Timae: 19:54:38
EUT: Bluetooth Portable Speaker with handle Engineer Signsture!
Mode: Charging Distance: 3m
Model:  NS-SPBT02

Manufacturer:

Note:

3m 40 0 600 700 1000.0 MH:

0.0 A0
Freq. Reading | Factor | Result Limit  |Margin Heght | Decrés
o MHz) | (aBuvim) | (0B) | (dBuvim) |aBuvim) | (aB) | P | iem) | dagy | PO
1 142.0100| 40,34 | -15.23 | 25.11 4350 |-18.39] QP

Page: 1
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Figure 81: Test figure of Radiated emissions, Mode D, Above 1GHz,

Horizontal
® ACCURATE TECHNOLOGY CO,, LTD, Site: 2# Chamber
A c F1,Bldg,A,Changyuan New Matesial Port Keyuan Rd, Tal7¥ A0 170528500290
Science & Indusiry Park.Nanshan Shenzhen,P.R China Fax:+86-0755-26503306
Job No.: LAN #2526 Polanzation:  Haorizontal
Standard. FCC Class B 3M Radiated Power Source: DC 5V
Test tem: Radation Test Date: 2014/03/29
Temp.( CHHum.(%) 23 C/48% Time: 20:13:26
EUT Bluetooth Porlable Spesker with handle Engineer Signature
Mode:  Charging Distance: 3m
Model:  NS-SPBT02
Manudacturer:
Nota:
200  dBV/m
fawet 1 —_
 het2: -
HB ocerrstormyvsstrrrtretvrisssssaidunsionsioacundiiuotbriiostossasnrsraciss sovmdennmrnmstubonnot ide i avebivvsvad Toes T
., EHETIES et i e o S R e S S R
L T VSO |
it b oot
......... {osismenmmeniiumensnant:
a0 sonn 000 Nz
Fraq. Reading | Factor | Result Limit  |Margin Heigt | Degree
NG (MHz) | (dBuVim) | (dB) | (dBuvim) | iaBuvim) | (dB) | P | iem) | (o) | RoT
1 2045450] 5443 -8.97 4548 7400 |-28.54| peak
2045459| 2468 -8.97 KUNA 54.00 |-18.28] AVG

Page: 1 hitp:waww.ate-lab.com
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Figure 82: Test figure of Radiated emissions, Mode D, Above 1GHz,

Vertical
8 ACCURATE TECHNOLOGY CO., LTD. Sile: 2 Chamber
A F1.Bldg,A.Changyuan New Material Port Keyuan Rd, Tei:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503395
Job No.: LAN #2525 Polarization:  Vertical
Stendard: FCC Class B 3M Radiated Power Source: DC 5V
Test item:  Radiation Test Date: 2014/03/29
Temp({ CHHum.(%) 23 C/48% Time: 20:03:53
EUT: Bluetooth Porlable Speaker with handle Engineer Signature:
Mode:  Charging Distance. 3m
Model:  NS-SPBT0D2
Manufaclurer;
Note:
MO BV
: it 1: —
: fomit2:
B0 - e T e e
) N ESRESD AR -4-
O Jeosdeunissizaouciiniis H_ :

QB [ rehdrrive v 40000 (LLLLUL Srtiridme ceis s s et gt ot b et 0d bbb Bisudsd e AR s R

0 |- SIS

0o | ;

1008.000 2000 2000 000 G000 MHz
Freg. Reading | Factor | Result Limit  |Margin Heght | Degree
No. | MHz) | (aBuvim) | (@B) | (dBuvim) (@BuVm) | (dB) | P | temy | dagy | Rem
1 1973.031| 5664 016 | 4948 7400 |-2452] pesk
2 1973.031( 49.05 -8.16 39.89 5400 |[-14.11, AVG
Page: 1 Dlip:/iwweate-lab,com




